2818985010018k 3 & 4i/Driving system

F2/NO 4R7A8/SN Name =2 BIE/QTY &i¥/Remarks

1 910100100030 |bolt GB5782-M8x90-8.8 1242 GB5782-M8x90-8.8 6
2 910400500006 |spring washer GB93-8 TREEHAREGB93-8 6
3 910400100006 |washer GB97.1-8-200HV T EGB97.1-8-200HV 6
4 281214011002 |gear-box GP25 (ZF) A A GP25(ZF) 2 4699825257 £c{Mll/4699825258 M
5 910400100018 |washer GB97.1-16-200HV 44 GB97.1-16-200HV 14
6 910400500010 |spring washer GB93-16 A GB93-16 14
7 910100100074 |Bolt GB5782-M16x70-8.8 I2#:GB5782-M16x70-8.8 10
8 281298514001 |O-ring 78x2.2 OF/E-PI78x2.2 2
9 281398521405 |SLOTTED NUT(0637.513.034) I ftii2 ££(0637.513.034) 2
10 281398521417 [DRIVE PINION(4699.302.217) 30/ Vi (4699.302.217) 2
11 281298514004  |woodruff key F[ElR 2

P12 275015520005 |nut M14x1.5 IEEM14x1.5 10
13 910100100072 |bolt GB5782-M16x60-8.8 1242 GB5782-M16x60-8.8 4
14 920900100129 |traction motor (KDS) EEH(KDS) 2
15 255098513201 |encoder(KDS) 4RRESE(KDS) 2




281898501002R7 % /Front tire

F2/NO 4R7A8/SN Name =2 BIE/QTY &i¥/Remarks
A 281813013001 |Tire assembly 18x7x12-1/8 (environmentally) | 3X2%18x7x12-1/8(CYIFMRICALLL) 2 Eit R #61.6-2.0T
A 281813011001 |Tire assembly 18x7x12-1/8 (environmentally) | X3 18x7x12-1/8(CY B A TEAEL) 2 1.6-2.0Ti%E2E/Optional
A 281813012001 |Tire assembly 18x7x12-1/8 (soild) IR FE18X7x12-1/8(CYIM AT AEEL) 2 1.6-2.0Ti%2E/Optional
A 281813014001 |Tire assembly 18x7x12-1/8 (environmentally) | I¥3)%:18x7x12-1/8(CY B A7 HELL) 2 1.6-2.0Ti%E2E/Optional
3 281813013010 |Tire 18x7x12-1/8 (soild) IR 18x7x12-1/8(CYH R IEIELL) 2 1.6-2.0Ti5E%%/Optional
3 281813011010 |Tire 18x7x12-1/8 (environmentally) ¥ H18x7x12-1/8(CY AL AL L) 2 1.6-2.0Ti%k%E/Optional
3 281813012010 |Tire 18x7x12-1/8 (soild) BR18x7x12-1/8(CYH R FELL) 2 1.6-2.0Ti%E%E/Optional
3 281813014010 |Tire 18x7x12-1/8 (environmentally) B H18x7x12-1/8(CY AL ELL) 2 1.6-2.0Ti%2E/Optional
4 281813011020 |Rim assembly(20C) A48 . 8(20C) 2 JERCAEHE1.6-2.0T
A 281213010001 |Driving Wheel 18X7-8(Solid ) IRENEC SR 18X7-8(SEL)) 2 1.6-1.8T
A 281213010002 |Driving Wheel 18X7-8(Environmental) IXTNEE P 18X7-8 (MR) 2 1.6-1.8T
A 281313010001 |Driving Wheel 200/50-10(Solid) IXFNEC AU 200/50-10(ZLAY) 2 2.0T
A 281313010002 |Driving Wheel 200/50-10(Environmental) IXzNES =% 200/50-10(GAR) 2 2.0T
1 255015510002 |Wheel 18x7-8( Solid) EPEA18X7-8(STY) 2 1.6-1.8T
1 255015510006 |Wheel 18x7-8( Environmental protection ) ¥ BR18x7-8(FMR) 2 1.6-1.8T
1 256115511001 |Wheel 200/50-10( Solid) B B4200/50-10(ZELY) 2 2.0T
1 256115511003 |Wheel 200/50-10 (Environmental) 12AA200/50-10FMR) 2 2.0T
2 281213011001 |[tire Rim 4.33R-8 B E4.33R-8 2 1.6-1.8T
2 281313011001 |[tire Rim 6.50F-10 8RS AY6.50F-10 2 2.0T




2818985010033%# i GP25-1/Gear-box GP25-1

010
R » ) 2
Ay

FEINO

YRA%/SN

Name

B2

BE/QTY

#Z¥E/Remarks

010

281398521401

VENT VALVE(0501.200.072)

HF4. ¥ (0501.200.072)

KPL.M10X1




281898501003FiEFEGP25-2/Gear-box-GP25-2

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
010 281398521402 |HEXAGON SCREW/(0636.010.106) 121#£:(0636.010.106) 2
020 281398521403 |WASHER(0630.001.012) #4%(0630.001.012) 3
050 281398521404 |HEXAGON SCREW/(0636.010.092) 12 (0636.010.092) 1
070 281398521405 |SLOTTED NUT(0637.513.034) J#E £1(0637.513.034) 1
080 281398521406 |WASHER(0630.003.010) #4%(0630.003.010) 1




281898501003FiEFEGP25-3/Gear-box-GP25-3

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks

010 281398521407 |HOUSING(4699.301.250) 41 5(4699.301.250) 1 4699..825.257
281398521408 HOUSING (4699.301.249) 4152(4699.301.249) 4699.825.258

020 281398521409 |HOUSING COVER(4699.309.121) (4699.309.121) 1

030 281398521410 CAP SCREW(0636.101.411) 1£47(0636.101.411) 10

040 281398521411 CYLINDRICAL PIN(0631.302.072) [F#¥41(0631.302.072) 2

050 281398521412 |SCREW PLUG(0636.302.013) 1% 9%(0636.302.013) 2

060 281398521413 |SCREW PLUG(0501.331.653) $#9£(0501.331.653) 2

070 281398521414 SEALING RING(0634.801.038) 2% $:418](0634.801.038) 4

080 281398521415 BREATHER(0637.885.613) I [ (0637.885.613) 1

090 281398521416 |TYPE PLATE(0769.100.082) £4)%(0769.100.082) 1




281898501003FiEFEGP25-4/Gear-box -GP25-4

X FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
% : 010 281398521417 DRIVE PINION(4699.302.217) &8/ $8(4699.302.217) Z=24 |DRIVE PINION 1
<L
- i 020 | 281398521418 |SPUR GEAR(4699.302.216) 1 1 #6(4699.302.216) Z=107 |SPUR GEAR 1




2818985010033% % 46 GP25-5/Gear-box-GP25-5

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
010 281398521419 |WHEEL SHAFT(4699.303.207) #%1(4699.303.207)
020 281398521420 |PLANET CARRIER(4699.300.124) 17 B Y% 44(4699.300.124)
040 281398521421 |INNER DISC CARRIER(4699.300.085) M £ 642 (4699.300.085)
050 281398521422 |RING GEAR(4699.200.086) 1% (4699.200.086)
060 281398521423 |PLANETARY GEAR(4699.300.128) 47 B 1§ %6(4699.300.128)
0070 281398521424 |TOOTHED DISC(4699.303.102) 7% (4699.303.102) 1
080 281398521425 |RING(4699.300.116) ¥/(4699.300.116) 1
090 281398521426 |TORX SCREW/(0501.323.470) MEAE 24T (0501.323.470) 6
0100 281398521427 |TORX SCREW/(0501.325.105) HE1E 1247 (0501.325.105) 12
0110 281398521428 |TAPERED ROLLER BEARING(0735.303.088 [F 4R 74 (0735.303.088) 1
0120 281398521429 |TAPERED ROLLER BEARING(0735.303.089 B4R -4 7% (0735.303.089) 1
0130 281398521430 |SHAFT SEAL(0634.301.781) %#34(0634.301.781) 1
0140 281398521431 |NILOS RING(0501.325.083) H7%(0501.325.083) 1
0150 281398524132 |NEEDLE SLEEVE(0635.303.037) ¥ £17(0635.303.037) 1
0160 281398521433 |CYLINDER ROLLER BEARING(0750.118.504 [ A8 747K (0750.118.508) 4
0170 281398524134 |WHEEL STUD(4699.303.194) e (W) 1844£(4699.303.194) 5
0180 281398521435 |O-RING(0634.306.253) OJF#(0634.306.253) 1
0190 281298524136 |SPRING PIN(0631.329.128) PE44(0631.329.128) 1
0200 281398521437 |SLOTTED NUT(4699.303.180) JF 1 £:(4699.303.180) 1
0210 281298524138 |PROTECTION CAP(0750.100.148) B4 £4(0750.100.148) 1
0220 281398521439 |BALL BEARING(0735.330.968) TR PR 47K (0735.330.968) 1
0230 281398524140 |RETAINING RING(0630.501.028) {*¥F¥£(0630.501.028) 1




281898501003FiEFEGP25-6/Gear-box GP25-6

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks

010 281398524141 |PLAIN BEARING(4699.309.208) - T 44 7K (4699.309.208) 1

020 281398524142 |CYLINDRICAL PIN(4699.309.091) B+ 45(4699.309.091) 1

. 030 281398524143 |OUTER CLUTCH DISK(0501.342.428) HNES £ 28 45(0501.342.428) 4
‘f 040 281398524144 |INNER CLUTCH DISK(0501.342.427) B4 #845.(0501.342.427) 3
N 050 281398524145 |PRESSURE DISK(4699.309.072) 1EHE#4 8 (4699.309.072) 1
060 281398524146 |PRESSURE DISK LEHERRE 1
281398524147 |PRESSURE DISK(4699.309.074) 1EHE#4 8 (4699.309.074) 1
281398524148 |PRESSURE DISK(4699.309.075) 1F 44 #](4699.309.075) 1
281398524149 |PRESSURE DISK(4699.309.073) 1EHE 48] (4699.309.073) 1

070 281398524150 |COMPRESSION SPRING(0632.040.021) TR 45745 (0632.040.021) 1

080 281398524151 |FIXING PLATE(4699.303.103) [ % 17 (4699.303.103) 1

090 281398524152 |SEALING RING(0634.502.084) % 33£(0634.502.084) 1

100 281398524153 [PIN i 1
281398524154 |PRESSURE PIN(4699.309.026) SRR 7T (4699.309.026) 1
281398524155 |PRESSURE PIN(4699.309.030) S 7T (4699.309.030) 1
281398524156 |PRESSURE PIN(4699.309.027) SRR 7T (4699.309.027) 1
281398524157 |PRESSURE PIN(4699.309.031) SR 7T (4699.309.031) 1
281398524158 |PRESSURE PIN(4699.309.028) SRR 77T (4699.309.028) 1
281398524159 |PRESSURE PIN(4699.309.204) AR 7T (4699.309.204) 1
281398524160 |PRESSURE PIN(4699.309.032) SRR 7T (4699.309.032) 1
281398524161 |PRESSURE PIN(4699.309.033) AR 7T (4699.309.033) 1
281398524162 |PRESSURE PIN(4699.309.034) SRR 7T (4699.309.034) 1
281398524163 |PRESSURE PIN(4699.309.035) A % 7T (4699.309.035) 1

110 281398524164 |BRAKE LEVER(4699.203.063) FI % H1(4699.203.063) 1




2818985010044FZE#IEN/Driving barking

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks
1 281211511004 |Foot brake assembly R BH 1
2 910400100007 |washer GB97.1-10-200HV i GB97.1-10-200HV 4
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 4
4 910100300035 |nut GB5783-M10x20-8.8 12 GB5783-M10x20-8.8 4
5 281211520012 |Gum pipe braking illbviliE =1 1
6 281211520013 |Gum pipe braking HIBh R 1




281898501005 IFIEN S p/Foot brake assembly

NO SN Name 2R &QE/QT\ KE/Remarks
1 255011510001 |brake master cylinder GHlFERSSY5Y 1
2 910300100007 |bolt GB6170-M10-10 12 £-GB6170-M10-10 3
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 2
4 910400100007 |washer GB97.1-10-200HV P GB97.1-10-200HV 2
5 910100300037 |bolt GB5783-M10x30-8.8 12 GB5783-M10x30-8.8 3
6 281211511002 |foot brake pedal e gsy 1
7 281211521019 |pedal pad FHR 2 1
8 281211521018 |foot brake draw spring EA 1
9 940500100030 |coverd®25xd28x30-SF-1 852 P25xP28x30-SF-1 2
10 910600600015 |pin GB91-2x20 JF H#4GB91-2x20 1
11 255011520010 |washer 2 rh R 1
12 281211511001 |fixing seat TS 1
13 281211511003 |[foot brake pin roll AR A 1
14 910400100005 |washer GB97.1-6-200HV P GB97.1-6-200HV 1
15 910400500005 |[spring washer GB93-6 HE L E GB93-6 1
16 910100300003 |nut GB5783-M5x12-8.8 1242 GB5783-M5x12-8.8 1

10




2818985010063 FE#HIEhZE#ED/Hand brake assembly

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
1 281212010002 |Hand braking FH5h 7% 1
2 910300100005 Nut GB6170-M6-10 12 £GB6170-M6-10 4
3 910400500005 |spring washer GB93-6 i [E GB93-6 4
4 910400100005 |washer GB97.1-6-200HV V-3 GB97.1-6-200HV 4
5 910100300011 |bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8.8 4
6 281212020036 |Pipe brake assembly THlEh R 2
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281898501007%% (73 B/Steering device

=1 HAL/SN Name LK BB/ QTY £ iE/Remarks
1 255015010007 |Adjustadle Fixing Handle BNEER] 1
2 910600400011 |elastic pin GB879.1-4x30 FE [ A GB879.1-4%30 1
3 255015020025 |clamp holder sleeve SRS 1
4 281215010002 |Steeling B[] 4% 1
5 255015020019  |Strict lump B 1
6 910300300006 |nut GB6172.1-M12-05 121tGB6172.1-M12-05 1
7 910100300057  |bolt GB5783-M12x70-8.8 12#:GB5783-M12x70-8.8 1
8 255015010001 |Steeling pipe column FE A R RO 1
9 255015010003 |Steering wheel J7 [E) 4 1
10 910600700014 |Pin axle GB882-6x26x1.6 H4hGB882-6x26x1.6 1
11 910600600005 |Pin GB91-1.6x10 JF H44GB91-1.6x10 1
12 255015020002 |Solid seat [i5] 5 1
13 255015010005 |Adjust pole PR 1
14 255015020021 |Adjust nut T IRAT 1
15 911200100004 |Oil cup JB7940.1-M10x1 H#£JB7940.1-M10x1 1
16 940500200016 |Recombination coverd®16xd18x16-SF-1 S A5 E)F)P16xP18x16-SF-1 2
17 255011510003 |Axle ®16x135 i FL4fD16x135 1
18 910400100005 |washer GB97.1-6-200HV P E GB97.1-6-200HV 1
19 910400500005 |[spring washer GB93-6 HE A E GBI3-6 1
20 910100300009 |bolt GB5783-M6x12-8.8 12#:GB5783-M6x12-8.8 1
21 910100300036 |bolt GB5783-M10x25-8.8 12 #:GB5783-M10x25-8.8 4
22 910400500007 |spring washer GB93-10 FEEIGBI3-10 4
23 910400100007 |washer GB97.1-10-200HV P4 GB97.1-10-200HV 4
24 281215011004 |Seat YRR E 1
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2818985010084, B & &&/Steering axle and installation

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
1 910300500008 |Nut GB889.1-M16-10 12f+GB889.1-M16-10 5
2 910400100010 |washer GB97.1-16-200HV V48 GB97.1-16-200HV 5
18 281216010003 |steering axle M (e D 1
20 910100100074 |Bolt GB5782-M16x70-8.8 12/ GB5782-M16x70-8.8 5
19 281298516014 |Rim nut Z01Z1-20201B IR R 70121-20201B 10
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2818985010094 %F%E/Steering wheel installation

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks
A 281815513001 |Tire assembly15x5x11-1/4(environmentally) | #&[E%515x5x11-1/4(CYIMRTSAELN) 2 IR
A 281815511001 |Tire assembly15x5x11-1/4(soild) A 15x5x11-1/4(CYR BTN 2 15&4%/Optional
A 281815512001 |Tire assembly15x5x11-1/4(environmentally) | #E[E4E815x5x11-1/4(CYIMEHAEL) 2 ¥E%E/Optional
A 281815514001 |Tire assembly15x5x11-1/4 A 15x5x11-1/4(CY R BTN 2 15&4%/Optional
1 281813013010 |Tire 15x5x11-1/4(environmentally) M40 15x5x11-1/4(CYRMRETIEL) 2
1 281815511010 |Tire 15x5x11-1/4(soild) M40 15x5x11-1/4(CYREBTIEN) 2 #E2E/Optional
1 281815512010 |Tire 15x5x11-1/4(environmentally) A0 15x5x11-1/4(CYIMRET L) 2 1#&%E/Optional
1 281815514010 |Tire 15x5x11-1/4(soild) M40 15x5x11-1/4(CYR AT 2 #E3E/Optional
2 281815511020 |Rim assembly(15x5x11-1/4) R AR (20C) 2 JE fie e
A 281215510001 |Steering wheel 15X41/2-8(solid ) B [R5 i 15 X41/2-8(5E ) 2 1% %% /optional

281215510002 |Steering wheel 15X41/2-8(environmental ) B M HE I8 15 X41/2-8 (3 R) 2 &% /optional
1 281215511001 |tire Rim 3.00D-8 44 i 53.00D-8 2
) 281215511002 |Tire 15x41/2-8( solid ) B 15x41/2-8(S2L») 2 %% /optional
281215511003 |Tire 15x41/2-8( environmental ) B MH15x41/2-8 (R 1R) 2 %% /optional
14

2818985010094, Mt S hk/Steering axle




£/NO YRtL/SN Name LR bt /oTY &¥E/Remarks
1 910200300011 |Screw M5X10 W75 AT Sk AT M5 X10 3
2 281298510023 |Dust cover AOMY4-32101 B2 5 AOMY4-32101 1
3 281298510024 |Angle positionerAQ-Z01N1-40291 A E L 2AQ-Z01N1-40291 1
4 910200300017 |Screw M6X12 7S A1 [BELIRETM6X 12 3
5 281298510025 |End cover A1P7-32011 Ui #A1P7-32011 1
6 281298516003 |nut M39X1.5-B4832-00039 21FEM39X1.5 -B4832-00039 1
7 281298516013 |round nuts with washer 39 [ BELF ] 11 7 #4 P8 39-B5512-00039 1
8 281298516017 |O-ring OJ¥ [E182X2.65-26003-08202 1
9 281298516005 |bushing 71 #40X82X13.5(DCQ15-04) 1
10 281298516022 |O-ring OJFE40X2.65(20654-04002) 1
11 281298516016 |bearing 4#7K32010UBC 1
12 281298516011 |piston rod body 15 ZEFFADCQ15-08 1
13 281298516020 |U type sealing ring U7 %5 3§ Bl 40X50X6(FU0613L0) 4
14 281298516021 |support ring F A IR45X50X7(DCQ15-07) 2
15 281298516001 |cylinder assembly L& R DCQ15-1 1
16 281298516002 |slewing bearing [543 A DCQ15-2 1
17 281298516006 |bearing [ HEVR il & Z-32015UBC 1
18 281298516018 |skeleton oil seal A8 E90X115X12(Z26301-09012) 1
19 281298516004 |Bearing gear shaft AR T HIDCQ15-03 1
20 281298516007 |steering wheel shaft ) HHDCQ15-05 1
21 910600600038 |pin H O49GB91-5x45 2
22 281298516012 |cylindrical pin [F 4 10x24 1
23 281298516019 |Oil seal JH#65X90X12-5400033-117 2
24 910700600004 |bearing #7%30208 2
25 281216020010 |Hub BEDCQ15-06QT 2
26 910700600002 |bearing 1730206 2
27 281298516015 |washer 1 [E25X28X4 2
28 281298516008 |nut FFFERZ-REM24x2 2
29 281298516009 [Wheel rim cover e 7522194-32361N 2
30 281298516014 |Rim nut Z01Z1-20201B HEIRRE Z01Z21-20201B 10
30 281298516023 |Rear wheel stud Ja #e IR 10
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2818985010100k R LZ&E/Accelerator and installation

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks
1 921700100005 |Accelerator FZ3-532-133 S #3FZ3-532-133 1 Curtis
921700100015 |Accelerator JCTH2-5L S #FIJCTH2-5L 1 Inmotion
2 910100300023 |Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 2
3 910400500006 |Spring washer GB93-8 A GBI3-8 2
4 910400100006 |Washer GB97.1-8-200HV “F#EGB97.1-8-200HV 2
5 910300100006 |Nut GB6170-M8-10 12 £tGB6170-M8-10 2
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28189850101 12 HEBH K FEE/Lifting motor and installation

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks
1 910100300039 |Bolt GB5783-M10x40-8.8 12 #:GB5783-M10x40-8.8 2
2 910400500007  |spring washer GB93-10 HHE A E GBI3-10 6
3 910400100007 |washer GB97.1-10-200HV - 48| GB97.1-10-200HV 2
4 281223511006 |Wheel gear pump W 1
5 920900100138 |Motor(HP) HHL(HP) 1
6 255032520003 |washer AR 8
7 255032520001 |Cover = 4
8 255032520002 |washer @40x¢p11x4 & p40xp11x4 4
9 910100100034 |Bolt GB5782-M10x55-8.8 12#:GB5782-M10x55-8.8 4
10 255098513251 |Encoder (HP) b (HP) 1
11 281232521001 |Board( lifting motor) [fE R GEEFH LD 1
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2818985010128 FF#iEE/hood installation

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
1 281721011002 |battery upper cover FH 5 4R A(3D18C) 1 1.6-1.8T
281821011002 |battery upper cover FH 5454 (3D20C) 1 2.0T
2 910300100005  |Nult GB6170-M6-10 i £ GB6170-M6-10 8
3 255021010016 |welded back floor JERIES 2
4 255021020003 |Decorate cover Bl 1
5 255021020046 |Safe ring ¢35 {73 35 1
I 6 910200500053  |Nult GB818-M6x20-4.8 12%] GB818-M6x20-4.8 2
7 255021020020 |knob T 1
8 8 910400500005 |spring washer GB93-6 HE L EGBI3-6 4
oo 255021020068 |washer SRk 2
‘ ' 10 281821011005 |welded hinge B () 1
N ,@o 11 910100300024  [Nult GB5783-M8x30-8.8 i# f4GB5783-M8x30-8.8 4
0 B & ' mﬁ&/\ﬂ S / "o12 910200500056 |Nult GB818-M6x35-4.8 12%] GB818-M6x35-4.8 2
\ (L] N y 13 255021010010 [Lock upper cover T 36 1
K 14 255021020052  [Lock B2 1
D\ 15 910400100005 |washer GB97.1-6-200HV - 44 pl GB97.1-6-200HV 2
“ | B 16 910400500008 |spring washer GB93-12 I GBO3-12 1
¥ o 17 910400100008 |washer GB97.1-12-200HV S E GBY7.1-12-200HV 1
18 910300100008  |Nult GB6170-M12-10 12 k}GB6170-M12-10 1
19 910200500021  [Nult GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2
20 255021020055 |Fixing Board [ 5E IR 1
21 255021020021  [Knob(inside) T () 1
22 910100300023 |Bolt GB5783-M8x25-8.8 i# 1 GB5783-M8x25-8.8 6
255037510001 |[Seats (standard)BF2-1A JAE A (B TC ) 1
23 255037510003 |Seats (comfort)BF2-2A i e (B3 1Y) 1 %% /optional
255037510004 |Seat (damping type)BF2-3AB JAER (DR 7E) 1 %% /optional
24 910400500006 |spring washer GB93-8 %R GBI3-8 10
25 910400100006 [washer GB97.1-8-200HV - 44 P GB97.1-8-200HV 10
26 255021020054 |washe PR 2
27 255021020045 |Board JERR 2
28 255021020043 |Bolt [i] 52 MR AR 2
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2818985010128 FF#iEE/hood installation

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
29 281821011006 |welded hinge BHHEE D) 1
30 910700900001 |Axle GE12E KTTHARGEL2E 2
31 910300100006 |Nut GB6170-M8-10 #2f3GB6170-M8-10 2
32 940400100030 |Spring 200N(D620) SB8E200N(D620) 1
33 940400100031 | Spring 500N(D620) S3HES00N(D620)-B8H 1
34
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2818985010134 ik /Offside door

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks

1 281721011008 |Right side plate welding (3D18C) ANRIEE(3D18C) 1

281821011008 [Right side plate welding (3D20C) ANRIEE(3D20C) 1
2 505621510004 |Ventilation hole (right) BXFLB) 1
3 910200500052 Nut GB818-M6x16-4.8 12£TGB818-M6x16-4.8 2
4 910400500005 |spring washer GB93-6 SHEEHEEIGBO3-6 2
5 910200500052 |Nut GB818-M6x16-4.8 125TGB818-M6x16-4.8 2
6 505621510004 |Ventilation hole (right) BXFL(AR) 1
7 255021021075 |Cushion sleeve EhpE 1
8 255018020010 |Rubber pad TRIER 3
9 281821021023 [Conical rubber head HEFARERSK 2
10 281821021025 Fixing sleeve BEEE 1
11 910200400019 |Screw GB70.3-M6x25-8.8 12£TGB70.3-M6x25-8.8 1
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281898501014 £ M|tk /Left side door

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
1 255021010015 |welded pothook WG () 1
2 910400100005 |washer GB97.1-6-200HV 7 H4pE GB97.1-6-200HV 2
3 910400500005 |spring washer GB93-6 i [E GB93-6 2
4 910200500052 |Nut GB818-M6x16-4.8 1247 GB818-M6x16-4.8 2
5 505621510004 |Ventilation hole (right) I NALCR) 1
6 940600100005 |Magnetic steel ®18x3 TGN D18x3 1
; 281721012003 |welded door(left-LI1) MBRJE B (18C /e 4 HY) 1 1.6-1.8T
281821012003 |welded door(left-L1) FE MR IE 4 (3D20C-4H Ha) 1 2.0T
8 281821021023 |Conical rubber head HETEAZ I Sk 2
9 910200400019 |Screw GB70.3-M6x25-8.8 1247 GB70.3-M6x25-8.8 1
10 281821021025 |Fixing sleeve EhE 1
11 255018020010 |Rubber pad iy 3
12 255021021075 |Cushion sleeve LR s 1
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281898501015k & /Valve cover

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
10 1 251221020051 |Fixed support z8 1
2 910400100005 |Washer GB97.1-6-200HV R GB97.1-6-200HV 2
3 910400500005 |Spring washer GB93-6 JHEEHE GBO3-6 2
4 910200500053 |Scerw GB818-M6x20-4.8 #2457 GB818-M6x20-4.8 2
5 281821021002 |hood TRAIRE (20C) 1
6 940400400001 |Reed nut M6 =R M6 2
¥ 7 910200500052 |Scerw GB818-M6x16-4.8 #2457 GB818-M6x16-4.8 2
: 8 281821021001 |Upper shield (20C) L Bi$ % (20C) 1
3 \4 9 255024520065 |Rubber sheath BRE 2
10 255024520063 |CoverD EOHE 2
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281898501016 44 HED/Frame assembly

2138 109 M4 5

F5/NO YRTS/SN Name 2R £Z¥vE/Remarks
1 281721511001 |Welded frame IR 4518C 1.6-1.8T
281821511001 |Welded frame ZEBRIBAD0C 2.0T
2 251222021078 |Cover SKT-30 FLZESKT-30
3 281821521091 |Motor shield HLHLI R
4 910400100006 |Washer GB97.1-8-200HV FHEIGB97.1-8-200HV
5 910400500006 |spring washer GB93-8 JEAEEHEIGBO3-8
6 910100300020 |Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8
7 281821511004 |Welded cover =IRIES () 1
8 910400200004 |Washer GB96.1-10-200HV K#8/ GB96.1-10-200HV 4
9 910400500007 |spring washer GB93-10 JAEEHEIGBI3-10 4
10 910100300035 |Bolt GB5783-M10x30-8.8 #2+£GB5783-M10x30-8.8 4
11 281821511009 |Welded instrument shelf {UEREBRIEE(20C) 1
12 255021020058 |M6 nut M6 IR 4
13 281821511006 |Welded cover =RIES @A) 1
14 910200200058 |Screw GB70.1-M8x25-8.8 24T GB70.1-M8x25-8.8 4
15 910400200003 |Washer GB97.1-8-200HV A#EGB96.1-8-200HV 4
16 255021520107 |Cushion ®140x$13x25 22 D 140xD13x25 4
17 941100100001 |Screw GB70.1-M8x12-8.8 124TGB70.1-M8x12-8.8 3
18 281821501101 |Baffle welding (front right) ERIES (R 1
19 910100300055 |Bolt GB5783-M12x55-8.8 12+ GB5783-M12x55-8.8 2
20 281221521092 |Steel rod M 2
21 281221521065 |Cap cover L 1
22 941100100009 |Screw M6x12-8.8 24T M6x12-8.8 8
23 281221521052 |Cover ER(ERLE) 1
24 910100300069 |Bolt GB5783-M16x35-8.8 122 GB5783-M16x35-8.8 2
25 940400400002 |Leaf spring nut M8-t(2-4) W 2 BEMB-t(2-4) 3
26 281221521051 |Fixed bracket Eijvabozz 1
27 281821521018 |Connecting plate (front bottom) EEIR(BIR) 1
28 940400400001  |Spring nut M6 5 i M6 4
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2818985010173 T3 /Overhead guard and installation

£/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 256822021030 |Left headlamp bracket(30Q) RN S7ZR(30Q%ER) 1
2 910400100006 |Washer GB97.1-8-200HV FHEGBI7.1-8-200HV 8
3 910400500006 |Spring washer GB93-8 JEHEIGBI3-8 8
4 910200200057 |Screw GB70.1-M8x20-8.8 #2£TGB70.1-M8x20-8.8 8
5 256822021029 |Right headlamp bracket(30Q) AXITZZR(30Q%%ER) 1
6 255022020003 |Headlights through coils KITFEE 1
. 281822011001 |The welding of top guard FTRZIES 1 FE3D20C
281722011001 |The welding of top guard FTRERIRE 1 FE3D18C
8 255022020002 |Protective cover 2 PHIFE— (BRE) 2
9 252022020050 |Protective tape FERREE L 1
10 255022020004 |Protective tape BT HEE 2
11 255022020001 |Protective cover 1 iR E—(REE) 1
12 910400500008 |Spring washer GB93-12 JEEEEWEIGBO3-12 4
13 910400100008 |The flat washer GB97.1-12-200HV FHEGB97.1-12-200HV 8
14 910200200098 |Screw GB70.1 M12x30-8.8 #25£TGB70.1-M12x30-8.8 8
15 255022020029 |Handle BF 1
16 910301300003 |Nuts GB17880.1-M8x18 $2GB17880.1-M8x18 2
17 253522020024 |Cover 30 L2830 1
18 255056510001 |Rear handle switch EEFERX 1
19 910400500005 |Spring washer GB93-6 JAEEHEIGBI3-6 2
20 910400100005 |Washer GB97.1-6-200HV FHEIGB97.1-6-200HV 2
21 910200200036 |Screw GB70.1-M6x20-8.8 #2£TGB70.1-M6x20-8.8 2
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281898501018 #EEZEH/Counter weight assembly

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 2 1 281823021002 |cover iz LE 1
2 281223021006 |bolt =RIERE 2
281823021006 |Weight for balance (1.6t) SE{EER(1.6t) 1 1.6TEEES
3 281823021008 |Weight for balance (1.8t) SPEER(1.81) 1 1.8TEAER/1.6THREER
281823021001  |Weight for balance (2.0t) JEfEEE(2.0t) 1 2.0TELEL/1.8THRER
4 255023020006  |adjusting shim kS () 2
5 941100100010 |screw M6X20-8.8 #2£TM6X20-8.8 2
6 255023020007 |washer ®54xd25x4 HEP0xD25%8 2
7 910400500013 |spring washer GB93-24 JREEHWEIGBO3-24 2
8 910100100101 |bolt GB5782-M24x100-8.8 122 GB5782-M24x100-8.8 2
9 910601000002 |spring pin #i$EGB4329-5x105 2
10 252123024011 |traction pin ZE5|#2(20H) 1
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2818985010191titR3EHER/ Pedal assembly

F5/NO ZmA%/ISN Name B B/QTY &¥E/Remarks
1 255018020005 |Cushion AR EY 1
2 281818011001 [Floor welding (front) BitiRIES 1
3 255018020010 |Rubber pad B 10
4 941100100001 |Screw M8x12-8.8 125TM8x12-8.8 2
5 255018020006 |Foot pedal IR 1
6 281818011002 |Floor welding (rear) BitRIEES 1
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281898501020 HIEtR/Control panel

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 940400400001  [M6 nut M6-RTVIREG 10
2 940400400001  |M6 nut M6~ZVIREG 2
3 281810021001 |Shield (20C) FirE(200C) 1
4 941100100009 |Bolt M6x12-8.8 125TM6x12-8.8 19
5 255010020004 |Tool box TEER 1
6 910200500040 |Nut GB818-M5x16-4.8 125TGB818-M5x16-4.8 2
7 255010020005 |Front cover S 1
8 255010020006 |Rear cover = 1
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2818985010212 B [a] I ¥R 44 (—BX)/Multiple directional control valve (bigeminy)

9 F2/NO HaTL/SN Name £ B/ QTY &¥E/Remarks
W 1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
7/ Ig& 2 910400500007 |spring washer GB93-10 L GB93-10 6
”I /3 3 910400100007 |washer GB97.1-10-200HV V- 4418/ GB97.1-10-200HV 6
P 4 281224511002 |Multi way valve (two combined) Z W IR (- BK) 1
{ 4 281224513002 |Multi way valve (two solenoid valve) T2 % IR (FL G D) 1 CEik%:
5 910100300009 |Bolt GB5783-M6x12-8.8 12 +:GB5783-M6x12-8.8 5
6 910400500005 |spring washer GB93-6 HE L EGBI3-6 7
7 910400100005 |washer GB97.1-6-200HV 134 /8| GB97.1-6-200HV 9
8 255024510009 |Axle $16x168 i H 4 d16x168 1
9 281224511001 |Frame assembly R S 2R R & 1
10 910300500005 |Nut GB889.1-M10-10 12 +}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B %B4.75x20-c1B 4
13 910600600011 |Axle GB91-2x12 TFH45GB91-2x12 4
14 255025020003  [joint Bk 2
15 910300100006 |Nut GB6170-M8-10 12 +}GB6170-M8-10 2
16 281824521017 |Link pole BT 2
17 940500100006 |Cover ®16xd18x15-SF-1 HEED16xP18x15-SF-1 4
18 255024510004 |Welded joystick(lifting) BYFIES (&) 1
19 255024520022 |Handle ball(lifting) FHIER () 1
20 255024510005 |Welded joystick(slope) BRYFTIE S (4D 1
21 255024520023 |Handle ball(slope) FEBR(IRL 1
22 255024520028 |Cover e 2
23 281224521001 |Fixing plate [l E AR (BT 3 ) 1
24 A Handle Axle ¢10x60 F-Wi%iip10x60 1 AR AR
25 A Spring JE 5% 1 AN Fl R A
26 A Axle p18x27.5 i H-fllp18x27.5 1 AR AR
27 A Handle F 1 AN Bl A
28 A Spring axle GB879.1-3x16 FVEIRIFEHGBB79.1-3x16 1 AN BBlR
29 255024510006 |Handle TR AR 1 1% /Inc.24-28
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281898501023 & [a] I ¥ 4L (=BX)/Multiple directional control valve (trigeminy)

2 FSINO HAL/SN Name 2 B IQTY £ iE/Remarks
H\Q/ 1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
2 910400500007 |spring washer GB93-10 P GB93-10 6
3 910400100007 |washer GB97.1-10-200HV B GB97.1-10-200HV 6
4 281225011002 |Multi way valve (three combined) Z W IR (ZBK) 1
4 281225002001 |Multi way valve (three solenoid valve) =R i ) (LG R 1 CE
5 910100300009 |Bolt GB5783-M6x12-8.8 1242 GB5783-M6x12-8.8 5
6 910400500005 |spring washer GB93-6 HE L EIGBI3-6 7
7 910400100005 |washer GB97.1-6-200HV P # [ GB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 i H-4hd16x168 1
9 281224511001 |Frame assembly R S 2R & 1
10 910300500005 |Nut GB889.1-M10-10 $21}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B #4#hB4.75%x20-c1B 6
13 910600600011 |Axle GB91-2x12 JH4HGB91-2x12 6
14 255025020003 |Joint 23k 3
15 910300100006 |Nut GB6170-M8-10 12+}-GB6170-M8-10 3
16 281824521017 |Connecting rod BT 3
17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 6
18 255024510004 |Control lever welding (lifting) BEYFF A (2T 1
(& 19 255024520022 [Handle ball ( lifting ) FHRERGETH) 1
11/‘/1/ 20 255024510005 |Control lever welding (slope) BRYFTIE S (4D 1
21 255024520023 |Handle ball(slope) FEBR(IRL 1
22 255025010001 |[Control lever welding ( accessory 1) BYFIEE(REL 1
23 255025020002 [Handle ball (accessory 1) FHEER(E E 1) 1
24 255024520028 |Sleeve HE 1
25 281224521001 |Fixing seat ERACE) 1
26 A Handle axle@10x60 Fiihe10x60 1 AR A
27 A Spring JE 5% 1 AN Bl A
28 A Axle ¢18x27.5 i 5l p18x27.5 1 ANHR i
29 A Handle T4 1 AR
30 A Dowel pin GB879.1-3x16 HPE R FE4GB879.1-3x16 1 AN B AR
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281898501023 & [a] I ¥ 4L (=BX)/Multiple directional control valve (trigeminy)

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks
31 255024510006 |Handle assembly SR AT LR 1 1% /Inc.24-28
32 281225010001 |Joint 10-M20x1.5-M16x1.5-60° 3k (BE %5)10-M20x1.5-M16x1.5-60°] 1
33 255023510007 |Joint 10-M20x1.5-M16x1.5-60° B (BE%)10-M20x1.5-M16x1.5-60°] 1
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2818985010242 i [a] I #R A (FUBX) /Multiple directional control valve(four joint)

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
25\3 1 910100300036 |Bolt GB5783-M10x25-8.8 12+ GB5783-M10x25-8.8 3
Y 8 j 2 910400500007 spring washer GB93-10 JEEEEVEIGBI3-10 6
f U 4 3 910400100007 |washer GB97.1-10-200HV B GB97.1-10-200HV 6
1/ nj 4 281225511002 [Multi way valve (four combined) Z IR IE (PUEX) 1
/ v f 4 281225502001 |Multi way valve (four solenoid valve) POBX 55 1% %) (EE #E47R]) 1 CE

/A" 5 910100300009  |Bolt GB5783-M6x12-8.8 #242GB5783-M6x12-8.8 5
gl‘ A 6 910400500005 |spring washer GB93-6 JHEEEFVEIGBI3-6 7
y )/ 7 910400100005 |washer GB97.1-6-200HV SEEVBGB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 T E4HP16x168 1
9 281224511001 |Frame assembly M2 ZRIR S 1
10 910300500005 |Nut GB889.1-M10-10 12HGB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B §54HB4.75%x20-c1B 8
13 910600600011 |Axle GB91-2x12 FO$HGBI1-2x12 8
14 255025020003 |Joint =L 4
15 910300100006 |Nut GB6170-M8-10 12GB6170-M8-10 4
16 281824521017 |Connecting rod EET 4
17 940500100006 |Sleeve ®16xd18x15-SF-1 SAED16xD18x15-SF-1 8
18 255024510004 |Control lever welding(lifting ) BIMTIRESEEF 1
19 255024520022  |Handle ball(lifting) FHRERGEETH 1
20 255024510005 |Control lever welding(slope ) EBIMTHES ITRD 1
21 255024520023 |Handle ball (slope) FRER (R 1
22 255025010001 |Control lever welding(accessory 1) BIMTIEE(EEL) 1
23 255025020002 [Handle ball( accessory 1) Fietk(BE1) 1
24 255025510001 |Control lever welding ( accessory 2) BIMTIEE(EE2) 1
25 255025520002 [Handle ball( accessory?2) Fitk(BE2) 1
26 281224521001 |Fixing seat EIEiR (P E) 1

27 A Handle ¢10x60 F14Hp10x60 1 R

28 A Spring 2 1 AN PR AL

29 A Axle ¢18x27.5 HEAHe18x27.5 1 A Bt R AR

30 A Handle FiR 1 A R4
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2818985010242 i [a] I #R A (FUBX) /Multiple directional control valve(four joint)

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
31 A Dowel pin GB879.1-3x16 HAPE R 145GB879.1-3x16 1 AR
32 255024510006 |Handle assembly R4 T L AR 1 % /Inc.24-28
33 281225010001 |Joint 10-M20x1.5-M16x1.5-60° 3 (BE %)10-M20x1.5-M16x1.5-60°] 2
34 255023510007  |Joint 10-M20x1.5-M16x1.5-60° B3k (BE %5)10-M20x1.5-M16x1.5-60°] 2
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281898501025% Ik & 4t/Hydraulic system

£/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 253645219006 |Hydraulic hose assembly (135°)15-L620-2SC{ ®EE/EHK(135°)15-L620-2SC-24° 1
2 283323511001 |Speed limit valve XSF-F16L-30 PRIEMEIXSF-F16L-30 1
3 283323511020 |Speed limit valve joint assembly PRI REESL SRR 1
4 910100300023 |Bolt GB5783-M8x25-8.8 #24£GB5783-M8x25-8.8 1
5 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 3
6 910400500006 |spring washer GB93-8 JAEEHEIGBI3-8 3
7 255023520021 [Rubber hose = (EH) 1
8 911000600004 |Hose clamp QC/T390-(34-38) KEHEQC/T390-(34-38) 2
9 283323520010 |Hydraulic hose assembly (90°)10-L2600-1SC{ #&/EE &A% (90°)10-L2600-1SC-24° 1
10 283323520002 |Joint 10-G1/4-M16x1.5-60° $##3L(8)10-G1/4-M16x1.5-24° 2
11 910800900004 |Washer JB982-14 HEHEIBIS2-14 2
12 281823521001 |Hydraulic hose assembly (90°)10-L3050-1SC{ &/EE S A%(90°)10-L3050-1SC-24° 1
13 281823521004 |Hydraulic hose assembly 10-L750-1SC-24° TR EE SRR (B)10-L750-1SC-24° 4
14 282323520006 |Joint 10-G1/4 - M16x1.5-24° L (81FEE)10-G1/4-M16x1.5-24° 3
15 281823521006 |Joint 10-G1/4 - M16x1.5-24° 3L (H)10-G1/4 - M16x1.5-24° 2
16 281823521007 |Hydraulic hose assembly (90°)15-L300-2SC-4 #&EE S AK(135°)15-L300-2SC-24° 1
17 281223521008 |Rubber hose e (IR3H) 1
18 911000600006 |Hose clamp QC/T390-(40-45) KE$EQC/T390-(40-45) 2
19 900200401001 |Oil return hose 13x5 ELHRE13%5 1 L=1100
20 911000600003 |Hose clamp QC/T390-(22-26) KEHEQC/T390-(22-26) 2
21 281823521002 |Hydraulic hose assembly (90°)10-L1200-1SC{ MEERM(90°)10-L1200-1SC-24° 1
22 281823521003 |Hydraulic hose assembly (90°)8-L1220-1SC-4 &/EE =4 (90°)8-L1220-1SC-24° 1
23 281823521005 |Hydraulic hose assembly (90°)10-L350-1SC-q &/EE S A#(90°)10-L450-1SC-24° 2
24 281823511003 [Multi way valve Oil enter hose ZREEHINE RS 1
25 910200200057  |Screw GB70.1-M8x20-8.8 #2£TGB70.1-M8x20-8.8 2
26 281823511001 |Slope steel pipe EINE 1
27 255023510008  |Joint 11-M20x1.5-0 L (84EE)11-M20x1.5-0 1
28 282323520008  |Joint10-M20x1.5-M16x1.5-24° #3L (B1EE5)10-M20x1.5-M16x1.5-24°| 2
29 283323520008  |Joint 15-G1/2-M22x1.5-24° ##3L(H)15-G1/2-M22x1.5-24° 1
30 281223511006 |Gear pump WECZR (ACHE) 1
31 255023510005 |Joint 25-G1-$32 L (#0)%5)25-G1-032 1
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281898501025% Ik & 4t/Hydraulic system

X FFENO|  EI/SN  [Name £k B /QTY #%E/Remark
32 251223520030 |Joint 12-2xM22x1.5-60° #2231 (H)15-M22x1.5-M22x1.5-24° 1
33 251223520033  |Joint 8-M20x1.5-M16x1.5-24° 3L (89)8-M20x1.5-M16x1.5-24° 2
34 251223520122  |Joint 12-M20x1.5-M22x1.5-24° ##3L(H)12-M20x1.5-M22x1.5-24° 1
35 255023510002  |Joint 16-M22x1.5-d25 L (FE1A125)16-M22x1.5-025 1
36 253623521013  |Joint 6-M12x1.5-M14x1.5-24° ESL(BIED)6-M12x1.5-M14x1.5-24° | 1
37 251223510003 |Joint 6-G1/4 - M14x1.5-24° 123 (BEES)6-G1/4-M14x1.5-24° 1
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281898501026 TEilfE3E B R Te/Working cylinder mechanism and installation

£/NO HHB/SN Name s b /QTY & ¥E/Remark
1 910100100018 |Bolt GB5782-M8x25-8.8 122 GB5782-M8x25-8.8 10
2 910400500006  |Spring washer GB93-8 IEEREIGBI3-8 10
3 910400100006  |washer GB97.1-8-200HV HAEIGBI7.1-8-200HV 10
i 4 255019020013 |Sealing gasket 204x134x1.5-R BZEF#204x134x1.5-R 1
5 281819011003  |Cover plate welding =SS CHE) 1
6 281219021011 |Refuel Piston IHEE 1
7 911000600002 |Hoop QC/T390-(13-16) ME$EQC/T390-(13-16) 1

8 900200401007  |Oil return hose ®12X3 [ElHRE P12X3 1 L=1500

9 253519010005 |Respirator HS0403 TR SEHS0403 2
10 255019010004  |Screen filter Wi iEse 1
11 281819021020 |Return filter element LX32-20 Bl HES 1
12 255019020015 |washer JB982-20 HGHZEM20x1.5 1
13 281819011001 |Working cylinder welding HFEIRS 1
1
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281898501027=%% 4 H H 148 /Mast(three stage full free lift)

FF2/NO Haf/SN £ BE/QTY & ¥E/Remarks
1 910401300022 |Elastic retaining ring GB894.1-45 for shaft %l FH 3801 424 18| GB894.1-45 8
2 940200300061 |Composite roller ® 78.8x ® 45x23- the range GIRED78.80-range=40-NTQJ 8 bt
2 940200300062 |Composite roller ®79.1x® 45x23- the range| & A& D79.10-range=40-NTQJ 8 b
2 940200300063 |Composite roller ® 79.4x ® 45x23- the range GIRED79.40-range=40-NTQJ 8 bt
3 281844512001 |Inner mast (4000) M1 32455 (40000 1 H=4000
3 281844512002 |Inner mast (4350) W48 4 (4350) 1 H=4350
A E 281844512003 | Inner mast (4500) W14 45 (4500) 1 H=4500
3 281844512004 |Inner mast (4800) W ITH8)E4(4800) 1 H=4800
3 281844512005 |Inner mast (5000) M 742424 (50000 1 H=5000
3 281844512006 |Inner mast (5500) AT 28424 (5500) 1 H=5500
3 281844512007 |Inner mast (6000) T T42424(6000) 1 H=6000
3 281844512008 |Inner mast (4799) WITHIEA(4799) 1 H=4799
4 281844513001 |Middle mast (4000) H 424 4(4000) 1 H=4000
4 281844513002 |Middle mast (4350) FR 48454 (4350) 1 H=4350
4 281844513003 |Middle mast (4500) W 2RIE 5 (4500) 1 H=4500
4 281844513004 |Middle mast (4800) FH 48454 (4800) 1 H=4800
4 281844513005 |Middle mast (5000) H 742424 (5000) 1 H=5000
4 281844513006 |Middle mast (5500) FR 42454 (5500) 1 H=5500
4 281844513007 |Middle mast (6000) H 742424 (6000) 1 H=6000
4 281844513008 |Middle mast (4799) TR 5 (4799) 1 H=4799
5 281844511001 |Outer mast (1 4000) HMTEEA5E(4000) 1 H=4000
5 281844511002 |Outer mast ( 4350) AT HRIE A (4350) 1 H=4350
5 281844511003 |Outer mast ( 4500) AR 4E4R 4 (4500) 1 H=4500
5 281844511004 [Outer mast ( 4800) A ITHR £ (4800) 1 H=4800
5 281844511005 |Outer mast ( 5000) AR 42424 (5000) 1 H=5000
5 281844511006 |Outer mast ( 5500) HMTZRIE A (5500) 1 H=5500
5 281844511007 |Outer mast ( 6000) AR 42424 (6000) 1 H=6000
5 281844511008 |Outer mast (4799) HMIBEIRG (4799) 1 H=4799
6 910100100054 |Bolt GB5782-M12x80-8.8 IZ#:GB5782-M12x80-8.8 4
7 910400500008 |Washer GB93-12 W EGBI3-12 4
8 910400100008 |Washer GB97.1-12-200HV “F-#4 B GB97.1-12-200HV 4
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281898501027=ZK 4 H K14 / Mast(three stage full free lift)

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
9 282344020003 |Wear resistant sleeve ®45X ®35X30 MEED45xP35x30 2
10 282344020001 |Install pin shaft =] 2
11 910100300052 |Bolt GB5783-M12x40-8.8 122 GB5783-M12x40-8.8 4
12 910400500008 |Washer GB93-12 JEEEFEIGBI3-12 4
13 256844510001 [Axled®30x94 B EAHP30x94 2
14 255044010057 |Axled30x82 T E4HP30x82 2
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281898501028 J4S EAEIE (=& 2LBHH)/Mast lifting pipeline(three stage full free lift)

A F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
. TJ { 1 255044020043 |Hoop13 4513 5
ol \ 2 921600400002 |Strip8x300 #LF58x300 6
& f | 3 255044020042 |Press plate EiR 6
4 900200301004 |PE Supple pipe®10xd13 PEFRED10xP13 2 BB HLALB0K

5 255044020118 |Joint EL(E|) 1
6 910200200035 |Screw GB70.1 M6x16-8.8 12£TGB70.1-M6x16-8.8 2
) 7 910400500005 |Spring washer GB93-6 JHEEHEEIGBO3-6 6
& i 8 910400100005 |Flat washer GB97.1-6-200 HV EHEGBI7.1-6-200HV 2
- 9 282344529002 |Support 48 1
g 8¢ 10 255044520132 |Tubing clamps THEE 4
H ﬂ My 11 910200200038 [Screw GB70.1-M6x25-8.8 #257GB70.1-M6x25-8.8 4
BTl B 12 910100300054  |Bolt GB5782-M12x50-8.8 1242 GB5783-M12x50-8.8 1
zge‘m My 13 910400500008 |Spring washer gh93-12 JEEEEWEIGBO3-12 1
e & \ G %o | 14 910400100008 | Flat washer GB97.1-12-200HV FEEGBI7.1-12-200HV 1
Ny, 15 256844520022 |Hose baffle REIR 1
1 %o 16 255044520081  |Bushings (shoulder)®20X®13x33 FED20XPD13x33 1
17 255044520096 |Pulley ®120x36 (single slot) B D120x36(2A1E) 1

18 281844529502 |Hydraulic hose assembly 12-L2640-2SC-24° | &EEREK(E)12-L2640-25C-24° 1 H=4000

18 251244529501 |Hydraulic hose assembly 12-L2900-2SC-24° | REERM(E)12-L2900-2SC-24° 1 H=4350

18 281844529501 |Hydraulic hose assembly 12-L2970-2SC-24° | &EB R (E)12-L2970-25C-24° 1 H=4500

18 281844529503 |Hydraulic hose assembly 12-1.3180-2SC-24° | &REEEM(E)12-.3180-2SC-24° 1 H=4800

18 281844529504 |Hydraulic hose assembly 12-L3280-2SC-24° | &/EEB R (E)12-L3280-25C-24° 1 H=5000

18 281844529505 |Hydraulic hose assembly 12-L3680-2SC-24° | &EEEK(E)12-L3680-2SC-60° 1 H=5500

18 281844529506 |Hydraulic hose assembly 12-L4090-2SC-24° | #&IEE S A(E)12-L4090-2SC-24° 1 H=6000

18 282344529502 |Hydraulic hose assembly 12-L3050-2SC-24° | &IEERM(E)12-L3050-2SC-24° 1 H=4799
19 282344529001 |Connector 10-M18x1.5-M22x1.5-24° #E3L (B1EE5)10-M18x1.5-M22x1.5-24°| 2
20 252144519002 |Three welded (20Q) =@IE5(20Q) 1
21 A Oring 19x2.65 OF2E-P919x2.65 1
22 251223520030 |Connector 15-M22x1.5-M22x1.5-24° 3L (8)15-M22x1.5-M22x1.5-24° 1
23 201025020019 |Connector 22-M22x1.5-M18x1.5-24%d #E3L(8)22-M22x1.5-M18x1.5-24° 2
24 283344529005  Hydraulic hose assembly 12-L750-2SC-24° TRIEE SUAK(B)12-L750-2SC-24° 1
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281898501028 J4S EAEIE (=& 2LBHH)/Mast lifting pipeline(three stage full free lift)

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
25 281844529003 |Hydraulic hose assembly (135°)15-L610-2SC] "0t =P 59 TIoTOTUeST2% 1
26 910100300020 |BoltGB5783-M8x16-8.8 #2942 GB5783-M8x16-8.8 3
27 910400500006 |Spring washerGB93-8 JEHEIGBI3-8 3

28 910400100006 |The flat washer GB97.1-8-200HV S EGB97.1-8-200HV 3 1% /optional

29 282344519001 |The transition pipe(24°) PN EINE IR S (24°) 1 iz }¢/optional

30 251244529002  [joint12-M27x2-M22x1.5-24° L (BHEDE) 12-M27%x2-M22x1.5-24° | 1 1%/ optional
) 31 281298520001 |Explosion-proof valve BRI 1
L 32 282344529004 |Hydraulic hose assembly 12-L.305-2SC-24° BEEEM(E)12-L305-25C-24° 1
33 255044010040  |Joint #Z=L(=18) 1
34 921600400003  |Strip P-N156-00646 L (7 $0)P-N156-00646 3
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2818985010298 RE (=KL EHM) /Fork carrier(three stage full free)




FE/NO HFL/SN 4 FK Name BB /QTY %&vE/Remark
1 281838013001 Load backrest welding(1100x1080) FHEERIE4(1100x1080) 1
2 910400100009 Washer GB97.1-14-200HV FHEGBI7.1-14-200HV 8
3 910400500009 Washer GB93-14 SHEHVEIGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 #2+£GB5783-M14x30-8.8 8
5 910401300022 Circlip GB894.1-45 R MRS EIGB894.1-45 4
940200300061 | Composite roller ®78.8xP45x23- the range A HD78.80-range=40-NTQJ 8 i
6 940200300062 | Composite roller ®79.1xP45x23- the range | 4 4% ®79.10-range=40-NTQJ 8 BB
940200300063 | Composite roller ®79.4x®45x23- the range | & 4% 4 d79.40-range=40-NTQJ 8 1EED
7 910200200119 Bolt GB70.1-M16x30-8.8 #2+£GB70.1-M16x30-8.8 1
8 910400500010 Spring Washer GB93-16 JHEEHEIGB93-16 1
9 910401300018 Circlip GB894.1-35 R MY EIGB894.1-35 2
940200100043 Main roller ®104.5xd35x25 FERHLD79.40xD35x22.5(FMEIR}1°) 2 Vi i
10 940200100044 Main roller ®104.7x®35x25 R D79.40xP35x22.5(5MNEFI1°) 2 15D
940200100039 Main roller ®105x$35x25 ERHD79.40xD35x22.5(FMEIR}1°) 2 Vi i
11 281838013001 | Fork carrier weldind (sthree stage full free) BYREES (ZRKEBEHII%R) 1
281838013002 | Fork carrier weldind (sthree stage full free) BYRIEE (ZRE£BHI1%E) 1 4799%
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281898501029L8FINN (=/2HBEHMH) /Single attached line (three stage full free)

FE/NO SH/SN 2R Name BR/QTY £ E/Remark
1 253630520904 [Middle cylinder rubber tube cover PRI ERS 1
2 910100100060 [Bolt GB5782-M12x120-8.8 #8242 GB5782-M12x120-8.8 1
3 910400100008  |[washer GB97.1-12-200HV FHEIGBI7.1-12-200HV 2
4 253630520906 |Stent EES 2
5 255044520081  |Bush ®20xd13x33 FED20XD13x33 1
6 254130520016 |Bush ®20xd13x43 FHED20xP13x43 2
7 910100300020  [Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 6
8 910400500006  |Washer GB93-8 IEEHVEIGBI3-8 10
9 910400100006  |washer GB97.1-8-200HV B GB97.1-8-200HV 10
10 910400200005 |Washer GB96.1-12-200HV REBGB96.1-12-200HV 2
11 910400500008  |Washer GB93-12 SHEHEGBI3-12 2
12 910300100008  |Nut GB6170-M12-10 12 GB6170-M12-10 1
13 253631020020 |Pulley $104x76 B D 104x76(PUEL) 1
14 910100100072  [Bolt GB5782-M16x60-8.8 22 GB5782-M16x60-8.8 1
15 910400500010  [Spring Washer GB97.1-16-200HV HEEHEIGBI7.1-16-200HV 1
16 281830520003  |Middle cylinder chain baffle FPHTHES ISR 1
17 253645220011 |Cylinder head FISL 1
18 910100300023  |Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 2
19 910100300027  |Bolt GB5783-M8x45-8.8 1242 GB5783-M8x45-8.8 2
20 255028520035  |Pipe press fixedly piank ERTER 2
21 255028520034  |Hose fixing bloke REREER 4
22 253630510001 |Intermediate cylinder rubber tube transition frg AR ENT IEEE 1
23 253644520004  |Embrace hoop bickid 2
24 910400100007  |Washer GB97.1-10-200HV A GB97.1-10-200HV 2
25 910400500007  |Washer GB93-10 SHEEREIGBI3-10 2
26 910100300036 [Bolt GB5783-M10x25-8.8 1Bk GB5783-M10x25-8.8 1
27 910100300050 [Bolt GB5783-M12x30-8.8 1B GB5783-M12x30-8.8 1
28 910100100048  [Bolt GB5782-M12x50-8.8 1Bk GB5782-M12x50-8.8 1
29 256844520021  [Hose baffle RER 1
30 255030520020  |Pulley ®120x42 SBH D 120x42(E) 1
31 251230520714  [Hydraulic hose assembly10-L2120-1SC-24° BREESBK(EH)10-L2120-1SC-24° 2 H=4000
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28189850102988FINN (=4/2HH) /Single attached line (three stage full free)

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
251329020702 [Hydraulic hose assembly10-L2360-1SC-24° | &% & #%(#)10-L2360-1SC-24° 2 H=4350
253631020104 Hydraulic hose assembly10-L2450-1SC-24° RS 5 K (E)10-L2450-1SC-24° 2 H=4500
251231020702 [Hydraulic hose assembly10-L2650-1SC-24° | i &% & #%(8#)10-L2650-1SC-24° 2 H=4800

31 251228520701 |Hydraulic hose assembly10-L2850-1SC-24° RS 5 (B 10-L2850-1SC-24° 2 H=5000
282323520029 |Hydraulic hose assembly10-L3030-1SC-24° L B8 (H)10-L3030-1SC-24° 2 H=5500
251331020704 |Hydraulic hose assembly10-L3550-1SC-24° | %% & i (E)10-L3550-1SC-24° 2 H=6000
253631020201 Hydraulic hose assembly10-L2545-1SC-24° R & A (H)10-L2545-1SC-24° 2 H=4799
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | %% & (E)10-L2200-1SC-24° 2 H=4000
253631020201 Hydraulic hose assembly10-L2255-1SC-24° WE S & A (H)10-L2255-1SC-24° 2 H=4350
251328520704 |Hydraulic hose assembly10-L2220-1SC-24° | /5% & % (H)10-L2220-1SC-24° 2 H=4500

32 253631020201 Hydraulic hose assembly10-L2255-1SC-24° R & A (H)10-L2255-1SC-24° 2 H=4800
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | %% & (E)10-L2200-1SC-24° 2 H=5000
253630520103 Hydraulic hose assembly10-L2270-1SC-24° R 5 A (H)10-L2270-1SC-24° 2 H=5500
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | %% & il (E)10-L2200-1SC-24° 2 H=6000
253631020201 Hydraulic hose assembly10-L2255-1SC-24° RIEE R AK(E)10-L2255-1SC-24° 2 H=4799

33 281830510001 Hydraulic steel pipe welding RENEIRS 1

34 282330520004 Hose mounting plate REL R 1

35 251330510004 Hydraulic steel pipe welding(24°) RIENEIRS(24°) 1

36 251230520002 Hydraulic hose assembly 10-L1260-1SC-24° | &EE S (E)10-L1260-1SC-24° 2

37 282330520006 Tubing retainer plate THEEER 1

38 253631101002 Single attached hose bracket ERPfRE S LE 1
255042510004 Sideshifters(LH) MIFEEEp1040(85) 1

39 255042510001 Sideshifters(LD) HMNEMIFBEE1100(LD) 1
255042510002 Sideshifters(CASCADE) POTERRISPRTUROT PR FAOOF SS9

40 910800100001 Oring 9.5x1.8 OFZF-A9.5x1.8 2

41 253642520002 Hydraulic hose assembly (90°)10- REE S AK(E)10-L400-1SC-24°-0° 2
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281898501030 M EIR LI (=HLEH)/Doble pipeline installation(three stage full free)

FE/NO HTB/SN Name s b /QTY & vE/Remark
1 254130520016 |Bush ®20xd13x43 THED20xP13x43 2
2 255030520020 |Pulley ®120x42 BE D 120x42(HE) 1
3 256844520021 |Hose baffle RETER 1
4 910400100008 |Washer GB97.1-12-200HV FHEGB97.1-12-200HV 2
5 910400500008 |Washer GB93-12 MEEHEIGBI3-12 2
6 910100100048 |Bolt GB5782-M12x50-8.8 122 GB5782-M12x50-8.8 1
7 9101000300022 |Bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 2
8 910400500006 |Washer GB93-8 JHEEHEIGBI3-8 15
9 910400100006 |Washer GB97.1-8-200HV FHEIGB97.1-8-200HV 15
10 282330520004 |Hose mounting plate IRELEENR 1
251230520714 |Hydraulic hose assembly10-L2120-1SC-24° | REE R (E)10-L2120-1SC-24° 2 H=4000
| 251329020702 |Hydraulic hose assembly10-L2360-1SC-24° | &REE LK (E)10-L2360-1SC-24° 2 H=4350
253631020104 |Hydraulic hose assembly10-L2450-1SC-24° | WREE R (E)10-L2450-1SC-24° 2 H=4500
1 251231020702 |Hydraulic hose assembly10-L2650-1SC-24° | #&IEERM(E)10-L2650-1SC-24° 2 H=4800
251228520701 |Hydraulic hose assembly10-L2850-1SC-24° | REE R (E)10-L2850-1SC-24° 2 H=5000
282323520029 |Hydraulic hose assembly10-L3030-1SC-24° | REE LK (E)10-L3030-1SC-24° 2 H=5500
251331020704 |Hydraulic hose assembly10-L3550-1SC-24° | REE R (E)10-L3550-1SC-24° 2 H=6000
253631020201 |Hydraulic hose assembly10-L2545-1SC-24° | #&IEERM(E)10-L2545-1SC-24° 2 H=4799
12 251330510004 |Hydraulic steel pipe welding(24°) RIENEIE S (24°) 1
13 251230520002 |Hydraulic hose assembly10-L1260-1SC-24° BIEE S A(E)10-L1260-1SC-24° 2
14 282330520006 |Tubing fixing plate THEEER 1
15 281830510001 RENEIRS 1
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | REE K (E)10-L2200-1SC-24° 2 H=4000
253631020201 |Hydraulic hose assembly10-L2255-1SC-24° BIEE S A(E)10-L2255-1SC-24° 2 H=4350
251328520704 |Hydraulic hose assembly10-L2220-1SC-24° | &IEERM(E)10-L2220-1SC-24° 2 H=4500
16 253631020201 |Hydraulic hose assembly10-L2255-1SC-24° | #&EEEM(E)10-L2255-1SC-24° 2 H=4800
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | &IEER M (E)10-L2200-1SC-24° 2 H=5000
253630520103 |Hydraulic hose assembly10-L2270-1SC-24° BIEE S R(E)10-L2270-1SC-24° 2 H=5500
251223520001 |Hydraulic hose assembly10-L2200-1SC-24° | &REE R (E)10-L2200-1SC-24° 2 H=6000
253631020201 |Hydraulic hose assembly10-L2255-1SC-24° BIEE S A(E)10-L2255-1SC-24° 2 H=4799
17 253631101002 |Single attached hose bracket BHREEE 1
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281898501030 M EIR LI (=HLEH)/Doble pipeline installation(three stage full free)

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks

18 253631310002 KB AR (24°) 1

19 253630520904  |Middle cylinder rubber tube cover I IREIRE 1

20 910100100060 |Bolt GB5782-M12x120-8.8 12t£GB5782-M12x120-8.8 1

21 253630520906 |Stent ZR 2

22 255044520081 |Bush ®20xd13x33 HED20XP13x33 1

23 910100300020 |Bolt GB5783-M8x16-8.8 12 GB5783-M8x16-8.8 12

24 910400200005 |Washer GB96.1-12-200HV K PEGB96.1-12-200HV 2

25 910300100008 Nut GB6170-M12-10 12H8GB6170-M12-10 1

26 253631020020 [Pulley ®104x76 1 D104x76( Y EK) 1

27 910100100072 |Bolt GB5782-M16x60-8.8 12#:GB5782-M16x60-8.8 1

28 910400500010 |Spring Washer GB97.1-16-200HV A GB97.1-16-200HV 1

29 281830520003 |Middle cylinder chain baffle HRRTBE AR AR 1

30 253645220011 |Cylinder head 3k 1

31 253644520004 |Embrace hoop Fu 4 1

32 910400100007 |Washer GB97.1-10-200HV JHFEGB97.1-10-200HV 2

33 910400500007 |Washer GB93-10 SRAEHEGBI3-10 2

34 910100300036 Bolt GB5783-M10x25-8.8 1Z#:GB5783-M10x25-8.8 2

35 910100300027 |Bolt GB5783-M8x45-8.8 1242 GB5783-M8x45-8.8 6

36 255028520035  |Pipe press fixedly piank ERRENR 6

37 255028520034 |Hose fixing bloke REEER 12

38 253631310003 |Intermediate cylinder rubber tube transition frg P REEELR 1

39 282344510003 |The pulley welds the bracket ,%E@Eéi;’é 1

40 255031020007 |Pulley ®90x22 TBESDI0X22 (BRHE) 2

41 255031020004 |Axis ®20x70 HHEMD20x70 1

42 910401300011 |Circlip GB894.1-20 s BIGB894.1-20 1

43 282331020101 |Holder R 1
251331020705 |Hydraulic hose assembly10-L3720-1SC-24° | &EER M (E)10-L3950-1SC-24° 2 H=4000
251227520004 |Hydraulic hose assembly10-L3970-1SC-24° RIEE EAL(E)10-L4200-1SC-24° 2 H=4350

44 251227520005 Hydraulic hose assembly10-L4070-1SC-24° /T' &S (EH)10-L4300-1SC-24° 2 H=4500
251227520006 |Hydraulic hose assembly10-L4270-1SC-24° EEEAK(E)10-L4500-1SC-24° 2 H=4800
251228020006 |Hydraulic hose assembly10-L4470-1SC-24° /T'J_E.lu F¥(E)10-L4700-1SC-24° 2 H=5000
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281898501030 N FiINNE R (= /LB H)/DOUBLE ADDITIONAL TUBE(three stage full free)




F5/NO RTS/SN Name 2R &QE/QT\ &Z¥E/Remarks
44 251227520007 |Hydraulic hose assembly10-L4770-1SC-24° | &EE R (E)10-L4900-1SC-24° 2 H=5500
251228020004 Hydraulic hose assembly10-L4400-1SC-24° WRIEE SR (E)10-L4400-1SC-24° 2 H=4799
45 281831010001 |Hydraulic steel pipe welding(24°) RENEIR S (FUBK24°) 1
46 910100400010 Bolt GB5786-M12x1.25x30-8.8 12#¥2GB5786-M12x1.25x30-8.8 1
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28189850103 1B e HHMEL (=R 2LEHII%E)/SHORT LIFTING CYLINDER (three stage full free)

- I F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
b= A 281844515001 |Lifting chain LH1234-75 EFHIESRILH1234-75 2 H=4000
;% oz;-n A 252043510021 |Lifting chain LH1234-81 HFHESLH1234-81 2 H=4350
‘; A 252044510043 |Lifting chain LH1234-79 FEFHEESELH1234-79 2 H=4500
:, A 252044510005 [Lifting chain LH1234-85 FEFHiESRLH1234-85 2 H=4800
s A 281844515002 |Lifting chain LH1234-83 FEFHHESELH1234-83 2 H=5000
*t A 252144014001 |Lifting chain LH1234-91 FEFHESRILH1234-91 2 H=5500
- i 251244014002 _ [Lifting chain LH1234-93 EEFHERLH1234-93 2 H=6000
- iz E ;i A 281844515002 |Lifting chain LH1234-83 EFHESLH1234-83 2 H=4799
LERE - B 281844518001 |Short lifting cylinder (M)®70x$P55x925 JHEL(M)D70xP55%925 1 H=4000
B 281844518002 |Short lifting cylinder (M)®70x$P55x987 SHEL(M)D70xD55x987 1 H=4350
B 281844518003 [Short lifting cylinder (M)®70x$55x1012 SHEL(M)D70xP55x1012 1 H=4500
B 281844518004  [Short lifting cylinder (M)®70xd55x1062 SHIEL(M)D70xP55x1062 1 H=4800/4799
B 281844518005 [Short lifting cylinder (M)®70x$P55x1112 SHEL(M)D70xP55x1112 1 H=5000
B 281844518006 |Short lifting cylinder (M)®70xd55x1187 SHEL(M)D70xP55x1187 1 H=5500
B 281844518007 |Short lifting cylinder (M)®70x$55x1287 SHEL(M)D70xP55x1287 1 H=6000
C 254198510005 |Seal kits(middle cylinder) FEHMHESEE (=K BB 1 £14;3/5/6/12/14
1 A Dust ring 50x58x7/6.5 N E50x58x7/6.5 1 AN B AR
2 A Catch 50x60x3 i Fr50x60x3 1 AR it
3 A Seal ring 50x60x6 E2IE50x60x6 1 AR it
4 A Glide sleeve gnE 1 AN LR AL
5 A Oring D75X3.1 OBV EIED75X3.1 1 AN BRI
6 A Oring D75X3.1 ORI D70x3.1 1 ANt
7 A Bearing50x55x40 NI 50X55%40 1 R R it
8 A HSG Piston rod HSG/EZEF 1 AN B A
9 A Circlip PR 1 AN EPHER it
10 A Piston assembly TEETL 1 AN LR
11 A Support ring 65x70x20 S EIRN65x70x20 1 AN AR
12 A Seal ring 70x60x6 FLEIZ £ 70x60%6 1 e gh R it
13 A Valve cover RE 1 AN FBR A
14 A O ring D15x2.4 ORI D15x2.4 1 A B R it
15 A Valve plug FLAAZ LI 70x60x6 1 A B RS
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28189850103 1B e HHMEL (=R 2LEHII%E)/SHORT LIFTING CYLINDER (three stage full free)

F5/NO AG/SN Name £ #k BE/QTY %&¥E/Remarks

I 16 A Catch BE 1 AR A
e =hN 17 A Circlip 22(inport) P 22(HOR) 1 Rt
§?T£§ & 5 18 A Slide valve B 1 AN AL
ﬁ;‘F s S 19 A Spring2.3x15x48.5 B0 3x15x48.5 1 R LI
e PN i 20 A Cylinder FIHR 1 AR it
n ] 21 A Spacer B 1 AN it
LE 22 A Screw M5x5 ¥RETM5x6 1 AR

- 23 910600600015 |Split pin 2x20 FO$HGB91-2x20 2

P 24 910900400010 |LH1234 chain IR 5EGB6074-LH1234 2

25 252043520037 |Pin ®7.84x35.1 §H4Md7.84x35.1 2

26 252044020121  |Joint M16x1.5x178 §ESZIBM16x1.5x178 2

27 910600600030 |split pinGB91-3.2x30 FFO$GB91-3.2x30 2

28 254144020066 |Nut M16x1.5 BREMEEM16x1.5 2

29 910300200008 |Nut GB6171-M16x1.5-10 12GB6171-M16x1.5-10 2

30 254144020065 |Joint M16x1.5-85.5 §ESRAEMEM16X1.5-85.5 1

31 253645220011 |Cylinder head firsk 1

32 253644520004  |Hug the hoop ik 1

33 910100300036 |Joint GB5783-M10x25-8.8 12+ GB5783-M10x25-8.8 2

34 910400500007 |Spring Washer GB93-10 BEEHEIGBI3-10 2

35 910400100007 |Washer GB97.1-10-200HV FHEGB97.1-10-200HV 1

36 910400500008 |SpringWasherGB93-12 MESHEGBI3-12 1

37 910100400009 |BoltGB5786-M12x1.25x25-8.8 12t GB5786-M12x1.25x25-8.8 1
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281898501032 2FHMEL (=42 E M)/ LIFTING CYLINDER (three stage full free)

1l

{0

e HaTL/SN Name £ B/ QTY &¥E/Remarks
ﬂ e i 1 910400500008 |Washer GB93-12 PEEEHVEEIGBO3-12 4
S 2 910100300053 |Bolt GB5783-M12x45-8.8 #2+2GB5783-M12x45-8.8 2
fk | 3 910401300020 _ [Circlip GB894.1-40 S EIGBB94.1-40 2
B | 4 940200500015 |Chain wheel bearing 780708K3-095xd40x27|  44L4H7#780708K3-D9I5xP40X27 2
1 W 3 5 910900400010 |LH1234 chain R HEGB6074-LH1234 2
\z b 6 910600600015  |Split pin 2x20 FFO%5GB91-2x20 8
wE e | 7 252043520037  |Pin ®7.84x35.1 4Hhd7.84x35.1 4
\‘? han 8 252044020121 |Joint M16x1.5x178 HESZIFM16X1.5x178 2
~8 L ' 9 910600600030 |split pinGB91-3.2x30 FO$HGB91-3.2x30 4
7777777777 10 254144020066 |Nut M16x1.5 BKEMREIM16x1.5 4
11 910300200008 |Nut GB6171-M16x1.5-10 $28GB6171-M16x1.5-10 4
12 254144020065 |Joint M16x1.5-85.5 ESZAEEM16X1.5-85.5 2
13 A Piston rod TEEMT 1 AR
14 A Adjusting bushing 35.5x44xL1 JEEEE35.5x44xL1 1 R e
15 A Circlip PR 1 AR
16 A 41 x45x8 bearing ring STAEIRA1x45%8 1 AN LR
17 A Seal ring 45x35x6 FLAZHE 1 AR it
18 A 35 x45x3 block slice 4 5-35x45x3 1 TS B A
19 A Piston THE 1 AR
20 A Copper bushing fHE 1 AN LR AL
21 A Circlip ML 1 AR
22 A Buffer ring ZIFIR 1 AR L
23 A Anti-explosion valve Yay3E) 1 AR A
24 A Dust ring Bh<EEDH35X43X6.5 1 AR L
25 A Seal ring A= Bl35X45X6 1 AN
26 A Guide bushing gmE 1 AN LR
27 A O seal ring ORIZ LI 1 AN EPHER it
28 A Bearing 3530 MESEMR3530 1 AN LR AL
A Cylinder GRS 1 AN EPHER it
252044510006 |Lifting chain LH1234-95 FEFHESELH1234-95 2 H=4000
251244014003 |Lifting chain LH1234x101 PSR LH1234-101 2 H=4350
251244514002 |Lifting chain LH1234x103 ECFHESRRLH1234-103 2 H=4500
251244014004 |Lifting chain LH1234x109 EEFHESRLH1234-109 2 H=4800
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281898501032 2FHMEL (=42 E M)/ LIFTING CYLINDER (three stage full free)

I

‘ F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
H ] A 251244014005 |Lifting chain LH1234x113 FEFHHESRLH1234-113 2 H=5000
<! A 252144014002 |Lifting chain LH1234x123 %51 H1234-123 2 H=5500
? i A 252144014006 |Lifting chain LH1234x133 EFHHE5<LH1234-133 2 H=6000
. R i A 252144014003 |Lifting chain LH1234x105 HFHHESLH1234-105 2 H=4799
\ H i B 254144510051 |Right lifting cylinder H=4000 JHEL(R)P45xP35x1302.5 1 H=4000
R I B 254144510052 |Right lifting cylinder H=4300 ST (R)D45xD35x1415 1 H=4350
23 Tfle— | B 254144510053  |Right lifting cylinder H=4500 SHEET (R)D45xP35x1465 1 H=4500
v;’jr? !: ' B 254144510054  |Right lifting cylinder H=4800 SHET(R)D45xD35x1565 1 H=4800
23 Tl B 254144510055  [Right lifting cylinder H=5000 JHHEL(R)D45xP35x1615 1 H=5000
B 254144510056 |Right lifting cylinder H=5500 JHEL(R)P45xD35%1790 1 H=5500
B 254144510057 |Right lifting cylinder H=6000 JHEL(R)D45xD35x1940 1 H=6000
B 281844517001 |Right lifting cylinder H=4799 SHEL(R)D45xD35x1740 1 H=4799
C 251244516001 |Left lifting cylinder H=4000 SHIET (L)P45xP35x1302.5 1 H=4000
c 251244516002 | Left lifting cylinder H=4350 ST (L) D45xD35x1415 1 H=4350
C 251244516003  |Left lifting cylinder H=4500 JHEL(L)DP45xD35x1465 1 H=4500
C 251244516004 |Left liting cylinder H=4800 JHEL(L)P45xP35x1565 1 H=4800
C 251244516005 |Left lifting cylinder H=5000 JHEL(L)DP45xD35x1615 1 H=5000
C 251244516006 |Left lifting cylinder H=5500 JHEL(L)P45xP35x1790 1 H=5500
C 251244516007 |Left lifting cylinder H=6000 JHEL(L)DP45xD35x1940 1 H=6000
c 281844516001 | Left lifting cylinder H=4799 ST (L) D45xD35x1740 1 H=4799
D 254198510003 |Seal kits(three stage full free lifting cylinder) FEHMHEIRE (=R B HEFEL) 1
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281898501033{FHMEL/TILT CYLINDER

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
A A 281820510001 |Cylinder (TL)®75xd32x57(3/5) SHEL(TL)®75xD32x57(3/5) 2
B B 254198510006 |Seal kits (tlited cylinder) FEHHEIRE (R 2
| Lee- 1 1 A Grease mouth Z1/8 BEiEi8iEKEZ1/8 2
! 9~é } 2 254198520501 |Earring Hik 2
| 15\; | 3 A Bearing GE30ES X5 HEGES0ES 2
nL | 4 A Circlip 47 47 2
***** 5 A NutM14 123M14 2
6 A Washerl4 HE 14 2
7 A BoltM14x55 $ZEM14X55 2
| 8 A Piston body assembly TEEIREAK, 2
¢ i 9 A Yx seal ring Y xBTS 2
fffffffffffff - 10 A Support ring FIRIRD63%x20x2.5 2
11 A Dust ring N 2
12 A Circlip 52 @52 2
13 A Circlip B 2
14 A Catch 48x30x3 4 5-48x30x3 2
15 A Useal ring 48x30x10 UELZEEE 2
16 A Guide sleeve EQE 2
17 A O seal ring 63x3.1 OBYZ I 2
18 A Bearing 3025 ENES TR 3025 2
19 A Cylinder barrel assembly TRk 2
20 A Bearing 3040 ENES A 3040 2
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2818985010348 X /Fork

3 FFE/NO HTB/SN Name s b /QTY #¥vE/Remarks
R 940100100001 |Fork 100x35x920 HEH T ARIEE T 100x35%x920 2 1.6T
940100100002 |Fork 100x35x950 FESATIABYEE Y 100x35x950 2 1.6T
A 940100100003  |Fork 100x35x1070 T ARIES Y 100x35x1070 2 1.6T
940100100004 |Fork 100x35x1150 HSATTARYEE Y 100x35x1150 2 1.6T
940100100005 |Fork 100x35x1220 T ARIES Y 100x35x1220 2 1.6T
940100100065 |Fork 100x40x1070(2T) He4 11 AR TS Y. 100x40x1070(2T) 2 1.8-2.0T
940100100067 |Fork 100x40x1150(2T) Hely 11 AR B% ¥ 100x40x1150(2T) 2 1.8-2.0T
A 940100100066 |Fork 100x40x1220(2T) 4 1T A% 5% X 100x40x1220(2T) 2 1.8-2.0T
940100100085 |Fork 100x40x1370(2T) Hely 11 AR B ¥ 100x40x1370(2T) 2 1.8-2.0T
940100100087 |Fork 100x40x1520(2T) He4y 11 AR T Y. 100x40x1520(2T) 2 1.8-2.0T
1 A Fork body YK 2
2 253098514101 [Lift pin assembly IRESAR 2
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281898501035 88 &R 4i/Electric system

FSINO YRtL/SN Name LR MR /QTY &¥E/Remarks

1 920200200031 |Key switch BHRLTT R (— X 1

2 922000100066 Light FLDD-9Z-FX TFLDD-9Z-FX 2 headlamps

3 922000100052 |Light FLDJ-QXD-001 $TFLDJ-QXD-001 2 Before turn signal

4 910400500004 |Spring Washer GB93-5 R GBI3-5 8

5 910400100004 |Washer GB97.1-5-200HV “F#E GB97.1-5-200HV 8

6 910200500038 |Screw GB818-M5x12-4.8 1247 GB818-M5x12-4.8 4

7 920200800013 |Combination switch HAETFR 1

8 920200300004 |Micro switch hsh It 1 parking brake

9 910200200017 |Screw GB70.1-M4x25-8.8 124TGB70.1-M4x25-8.8 2

10 910400100003 |Washer GB97.1-4-200HV “FHEGB97.1-4-200HV 2

11 281833010006 |Cable -U1-35-8-8-2050 2545-U1-35-6-8-2050 1

12 281833010007 |Cable -V1-35-8-8-2000 2425 -V1-35-6-8-2000 1

13 281833010008 |Cable -W1-35-8-8-1950 2% 45 -W1-35-6-8-1950 1

14 281833010009 |Cable -U2-35-8-8-2600 2845 -U2-35-6-8-2600 1

15 281833010010 |Cable -V2-35-8-8-2550 2% 453 -V 2-35-6-8-2550 1

16 281833010011 |Cable -W2-35-8-8-2500 2545-W 2-35-6-8-2500 1

17 920201000002 |Foot pedal JK231 TS TT o0 1 Crane brake

18 281833010012 |Cable -U3-35-8-8-2050 45-U3-35-6-8-2050 1

19 281833010013 |Cable -V3-35-8-8-2050 &45-V3-35-6-8-2050 1

20 281833010014 |Cable -W3-35-8-8-2050 £45-W 3-35-6-8-2050 1

21 281833010005 |Cable ok F YRR TR 1

99 281833010001 |Controller ((Inmotion-7-3D20C) H1 3% 25 #F (Inmotion-7-3D20C) 1 Inmotion-7
281833010009 |Controller (Curtis-F-3D20C) 3% 40 14 (Curtis-F-3D20C) Curtis-F

23 910200200058 |Screw GB70.1-M8x25-8.8 1247 GB70.1-M8x25-8.8 4

24 910400100005 |Washer GB97.1-6-200HV V4B GB97.1-6-200HV 4

25 910400500005 |Spring Washer GB93-6 P [E GB93-6 4

26 921800200007 |Potentiometer Vert-X HAL R Vert-X 1

27 921900100001 |Transducer DC48V 24V L ARDCA8VEE 24V 1

o8 281833010002 |Truck body harness(Inmotion-7-3D20C) % 528 7 (Inmotion-7-3D20C) 1 Inmotion-7
281833010004 |Truck body harness(Curtis-F-3D20C) 7= B 28 W (Curtis-F-3D20C) Curtis-F

29 920200100020 Emergency switch LAY39-01MJ-RC S{EFFXLAY39-01MJ-RC 1 112 560/630Ah
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281898501035 88 &R 4i/Electric system

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
30 921900100004 |Transducer DC24V 5V HEHRSEDC24VEESY 1
31 920200300004 |Micro switch EhFx 1 Multi-way valve
32 921100100045 |Indicator IDD-E-35CD17B {YZIDD-E-35CD17B 1 Inmotion
33 921100100063 |Indicator 3401T-12-96V {¥3:3401T-12-96V 1 Curtis-F

920500100001 |Horn 125-DC24V §I)\125-DC24V 1

34 910400100005 |Washer GB97.1-6-200HV B GB97.1-6-200HV 1
35 910400500005 |Spring Washer GB93-6 EEHEIGBI3-6 1
36 910200500051 |Screw GB818-M6x12-4.8 125TGB818-M6x12-4.8 1
37 922000100060 |Light FLDJ-SSWD-003 ¥TFLDJ-SSWD-003 2 Real combination lights
38 922000100051  |Light FLDJ-JSD-002 ¥TFLDJ-JSD-002 1 Warning lights
39 255033510001 |Rear lever switch EIEFERX 1 #E2%E/optional
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281833001036H#E£R{4(Inmotion-7) /Electronic control element (Inmotion-7)

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 921400100218 |Controller ACS48M35-C35T 3428 ACS48M35-C35T 1 Pump control
2 920100100021 |Fuse 350A RS 22350A 1
3 921400100218 |Controller ACS48M35-C35T 3428 ACS48M35-C35T 1 Mian control
4 920100100017 |Fuse 250A {REG22250A 1
5 921400100218 |Controller ACS48M35-C35T 55482 ACS48M35-C35T 1 Slave controller
6 920100100017 |Fuse 250A {REG22250A 1
7 920700100005 |Contactor DC48C-SW200-262 EAMEEDCA48C-SW200-262 1
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28183300103 7H#E4R{4(Curtis) /Electronic control element (Curtis)

F5/NO YRTS/SN Name 2R BB /QTY &¥E/Remarks
1 921400100156 |Controller AC-F4-A-48-375-001 54 2_AC-F4-A-48-375-001 1 Pump control
2 921400100155 |Controller AC-F2-A-48-240-001 12428 AC-F2-A-48-240-001 1 Mian control
3 921400100155 |Controller AC-F2-A-48-240-001 =428 AC-F2-A-48-240-001 1 Slave controller
4 920100100014 |Fuse 500A {RE22500AFEE) 1
5 920700100005 |Contactor DC48C-SW200-262 $EfhSEDC48C-SW200-262 1
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281898501038 Hith/Battery

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
281237010011 |Battery 48V-7VBS455(bolt,kuaile) 255 |Fith48V-7VBS455(1R) 1 FE3D16-18C
281237010006 |Battery 48V-7VBS490(bolt,kuaile) 255 |EBith48V-7VBS490(18) 1 FE3D16-18C
1 281237010007 |Battery 48V-7VBS560(bolt,kuaile) 25 |Fith48V-7VBS560(1R) 1 FE3D16-18C
281237010016 |Battery 48V-7VBS630(bolt,kuaile) 255 |EBith48V-7VBS630(18) 1 FE3D16-18C
281337010003 |Battery 48V-8VBS560(bolt,kuaile) 253 |F;th48V-8VBS560(I2 & HRR) 1 FE3D20C
281337010004 |Battery 48V9VBS630(bolt kuaile) Z5 |Fjth48V-9VBS630(IZ &R ER) 1 FE3D20C
281537012106 |3D18N-48V-300(H) EE851 2V277GF1INEE MR 3D 1
281537012107 |3D18N-48V-400(H) BE5851.2VA12GF1LIMRER3D 1
281537012108 |3D18N-48V-554(H) 855851 2V554GF1INEE R 3D 1
281537012112 |3D18N-48V-300 824851.2V277GF1ER3D 1
281537012113 |3D18N-48V-400 §£4851.2V412GF1ER3D 1
281537012114 |3D18N-48V-554 885851 .2V554GF1ER3D 1
281537013101 |3D18N-48V-300-W BE§H51.2V277GF2ERR3D 1
281537013102 |3D18N-48V-400-W 8£4851.2VA12GF2EPR3D 1
281537013113  |3D18N-48V-400-W 25§H51.2V412GF2-REMAERR3D 1
2 281537013103 |3D18N-48V-554-W 8£4851.2V554GF2EFR3D 1
281537013104 |3D18N-48V-300-W(H) BEH51 2V277GF2INIRERR3D 1
281537013105 |3D18N-48V-400-W(H) BE$851.2VA412GF2IIRERR3D 1
281537013106 |3D18N-48V-554-W(H) BE5H51 2V554GF2INIRERR3D 1
281537013107 |3D18N-48V-300-W 884851, 2V277GF2&ERR3D 1
281537013108  |3D18N-48V-400-W 524051 .2V412GFL/ERR3D 1
281537013109 |3D18N-48V-554-W 884951, 2V554GF2&ERR3D 1
Q 281537013110 |3D18N-48V-300-W(H) BEH51.2V277GF2INEIERR3D 1
é% 281537013111 |3D18N-48V-400-W(H) BE5H51.2VA12GF2INIVERIERR3D 1
gg 281537013112 |3D18N-48V-554-W(H) BE§H51.2V554GF2INEIEZR3D 1
gg 921000200080 |Charger SN48V80A Z5EH 52 SN48VS0A(TFEL/RR) 1 §0RS560/630Ah
g% 921000200560 |Charger SN48V80A(3P 220V) FEEEEESN48VE0A(ZER, =4H220V) 1 $AT8560/630Ah
¢ 3 921000200084 |Charger SN48V80A(3P 480V) FEEEEESN48VEB0A(EIL=1H480V) 1 AE5560/630Ah
921000200158 |Charger SN48V65A FEEE 88 SN48V6E5A(IIZE/RR) 1 $AE2490/455Ah
921000200567 |Charger SN48V65A(3P 220V) FEEEEESN48V6E5A(ZEIL=1H220V) 1 $0f%490/455Ah
921000200502 |Charger SN48V65A(3P 480V) FEEHERSNA8VE5A(ZER, =4H480V) 1 §AE&2490/455Ah
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281898501038 Hith/Battery

R

/

R\

L UERUIRNRRNY

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
254336512112 |Li-ion Charger 48V150A(5-core 380+10%V) | Z{EE48150FEFRMETr(380+10%V) 1 277Ah
254336512113 |Li-ion Charger 48V150A(5-core 380+10%V) | ZfE48150E MR (380210%V) | 1 277Ah
254336512114  |Li-ion Charger 48V150A(4-core 176 ~ 256V) |[ZfEE48150ERMOIURN(176 ~ 256V) 1 277Ah
254336512115 |Li-ion Charger 48V150A(4-core 356 ~520V) |[&2{EE£48150EHFEIU (356 ~ 520V) 1 277Ah
255136512102 |Li-ion Charger 48V200A(5-core 380+10%V) §’§%48200ﬁ:’f@ﬁ?&“\(SSOilO%V) 1 412/554Ah

3 255136512103 |Li-ion Charger 48V200A(5-core 380+10%V) | = 48200E R IN(380+10%V) | 1 412/554Ah
255136512104 |Li-ion Charger 48V200A(4-core 176 ~ 256V) |[Z2{EE48200E B IURN (176 ~ 256V) 1 412/554Ah
255136512105 |Li-ion Charger 48V200A(4-core 356 ~520V) |[Zf&EE48200EHEIYH (356 ~ 520V) 1 412/554Ah
255136512107 |Li-ion Charger 48v200A(3P 400V) 2 A8V200A-REMA(TEEE=48380V] 1 412/554Ah
255136512109 |Li-ion Charger 48v200A(3P 240V) BT A8V200A-REMA(ZET =#8240V] 1 412/554Ah
255136512110 |Li-ion Charger 48v200A(3P 480V) 2@ 48V200A-REMA(E =4H480V] 1 412/554Ah
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281898501039%%Rf4H th/Iead batteries

= D @ sk FEINO RAL/SN Name 2R &QE/QT\ KE/Remarks
v 4 1 281298537018 |Charging/Discharge cable assembly EEthFEER R 1

€ 281298537002 |battery cell 7VBS-455Ah EEjthB{K7VBS-455Ah 24 FE3D16-18C455Ah
o 281298537003 |battery cell 7VBS-490Ah S thEA{A7VBS-490Ah 24 FE3D16-18C490Ah
= ) 281298537004 |battery cell 7VBS-560Ah EBjth&{K7VBS-560Ah 24 FE3D16-18C560Ah
281298537005 |battery cell 7VBS-630Ah BB ER{K7VBS-630Ah 24 FE3D16-18C630Ah

o 281398537001 |battery cell 8VBS-560Ah EEjthBA{A8VBS-560Ah 24 FE3D20C560Ah

281398537002 |battery cell 9VBS-630Ah EBtBA{A9VBS-630Ah 24 FE3D20C630Ah
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28189850104048Hith/Lithium Cell

FEINO HAL/SN Name LK BB/ QTY £ iE/Remarks
1 921200100037 |BMS(A555-G) BMS 1
2 253698537006 |DCDC DCDC-[REEIER 1
3 252198537079 |Relay(400A)(discharge) 4REBES(400A) 1
4 251298537006 |Relay FRFe4RER RS 1
5 218098520013 |Relay(300A)(recharge) YREEES 1
6 253698537005 |Fuse DC125V/500A DC125V/500A 5= iRbG 22 1
7 256098537009 |Gold resistor EeAEE 1
8 252198537025 |Current divider Simee 1

281298537014 |Charging cable assembly-G TS K-ETe 1
9 281298537015 |Charging cable assembly-REMA FEERLLUTE A -REMA 1

281298537016 |Charging cable assembly-Anderson FERELE - R 1
10 252198537030 |Buzzer HENGEE 1
11 252198537031 |LED metal indicator LEDEEIETIT 1
12 252198537024 |Antenna K& 1
13 281298537017 |Discharge cable assembly PUERZRER SRR 1
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28189850104 1$RESFEEHN/CHARGER

YRtL/SN Name LR MR /QTY &¥E/Remarks

* it 1 254198536511 |Three-phase transformer =tB%IEEE 1
]Ci-— 2 254198536512 |AC.Contactor RiiEibes 1
;;) 3 254198536513 |Fuse 125A HiHRZ2125A 1
- 4 254198536504  |Shunt JF100A 75mv MRSEJF100A 75mv 1
5 254198536505 |Fuse RT18-63 16A {RBG4£RT18-63 16A 3

6 254198536506 | PCB(CZBS5E-D) ZERHRCZB5E-D 1

7 254198536507 |Rectifier Module MFC70A/600V BOAEHRMFC70A/600V 3

8 254198536514  |Input wire N5 1




28189850104 2R B FEAHI/Lithium CHARGER

F5/NO YRTS/SN Name 2R BE/OTY &¥E/Remarks
1 256898536523 |DC output line DCHitHE 1
2 256898536524  [48V50A module 48V50AER 3
3 256898536506 |Metal waterproof cable joint £ Efh7KEBE g EEL 1
4 252198536502 |Waterproof plug Bh7kidsk 1
5 256898536525  |Button Switch TR 1
6 256898536526 |Button Switch REAFFR 1
7 256798536504  |Electronic touch screen HEFRER 1
8 251198536509 |Miniature circuit breaker INBURTEREE 1
9 256798536535 |Switch power supply FFREEIR 1
10 256898536507 |Metal waterproof cable joint EERKEB SRS 1
11 251198536502 |PCBA-CAN semi-finished products PCBA-CANERRG 1
12 256898536527 |PCBA-CAN semi-finished products PCBA-CANRL &R 1
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